
2

R213BN18

WARNING: Remove the battery pack from the tool before performing maintenance. Failure to do so could result in serious personal injury.

AVERTISSEMENT : Retirer la batterie de l’outil avant tout entretien. Ne pas prendre cette précaution peut entraîner des blessures graves.

ADVERTENCIA: Retire siempre el paquete de baterías de la herramienta antes de efectuar tareas de mantenimiento. La inobservancia de esta advertencia puede causar lesiones serias.

5

6

7
8

9

10

11

37

1

34

38

16

15

32

33

33

31

5
5

33

5

25

1 17

18

19

20

36

41

14

30

29
24

23

21
22

12

20
42

35

18

4

27 28

39 26

3

2

13

40



3

R213BN18 Finish Nailer

 1 201575002 Housing Assembly (Inc. Key Nos. 2-3 and 31-32) .................1

 2 940114163 Logo Label .............................................................................1

 3 940263226 Left Label ...............................................................................1

 4 660173002 Screw (M3 x 5 mm, Hex Soc. Hd.) .........................................2

 5 660185004 Screw (M4 x 20 mm) ..............................................................7

 6 341204001 End Cap .................................................................................1

 7 340239008 Switch Knob ...........................................................................1

 8 632687001 Switch Spring .........................................................................1

 9 517845001 Switch Bracket .......................................................................1

 10 660203073 Screw (M3 x 6 mm, Pan Hd.) .................................................4

 11 201576001 Gear Box Assembly ...............................................................1

 12 550255001 Belt .........................................................................................1

 13 201578001 Motor Assembly .....................................................................1

 14 680576005 Compression Spring ..............................................................1

 15 519244001 LED Light Holder (Right) ........................................................1

 16 519245001 LED Light Holder (Left) ...........................................................1

 17 519243001 Safety Plunger ........................................................................1

 18 660201001 Screw (M2.6 x 5 mm) .............................................................4

 19 519242001 Safety Plunger Retainer .........................................................1

 20 680577002 Compression Spring ..............................................................2

 21 632686001 Hook Bracket .........................................................................1

 22 660212072 Screw (M4 x 26 mm) ..............................................................1

 23 641578001 Hook Cover ............................................................................1

 24 633039001 Belt Hook Clamp (M4 x 5 mm, Thick) ....................................1

 25 201577001 Magazine Assembly (Inc Key Nos. 26, and 39-41) ................1

 26 630786002 Washer (ID4.1 x OD7.6 x 1.0 mm) ..........................................1

 27 660174004 Screw (10-24 x 1 in., Hex Soc. Hd.) .......................................2

 28 680737001 Bushing ..................................................................................2

 29 680735002 Retainer Pin ............................................................................1

 30 680734001 Safety Spring..........................................................................1

 31 940263227 Right Label .............................................................................1

 32 940976591 Data Label ..............................................................................1

 33 660024044 Screw (M4 x 16 mm) ..............................................................3

 34 300386006 Trigger Slide Assembly ...........................................................1

 35 691114001 Spring .....................................................................................1

 36 940221088 Heat Warning Label ................................................................1

 37 519241002 Trigger Switch ........................................................................1

 38 280013193 Circuit Board Assembly .........................................................1

 39 660169035 Screw (8-32 x 3/4 in., Hex Soc. Hd.) ......................................1

 40 940221107 Warning Label ........................................................................1

 41 560606002 No-Mar Pad............................................................................1

 42 693751001 Spring .....................................................................................1

  NOT SHOWN:

  130383028 Battery Pack ...........................................................................1

  140276010 Charger ..................................................................................1

  901613004 Tool Bag .................................................................................1

  987000022 R84008 Battery Pack Operator’s Manual (961022010) ..........1

  987000205 R840091 Charger Operator’s Manual (960931365) ...............1

  987000788 Operator’s Manual (960931451) .............................................1

  5-14-13 
  (Rev:03)

KEY P/N DESCRIPTION QTY KEY P/N DESCRIPTION QTY




